



POLISH CENTRE FOR TESTING AND CERTIFICATION

02-699 Warszawa, ul. Kłobucka 23A

Mechanical Laboratory

tel.: (+48 22) 46 45 594; fax: (+48 22) 46 45 563

e-mail: labmech@pcbc.gov.pl

Date: 23.12.2011

TEST REPORT NO. BR – 256/L-376/2011

Page 1 of 5

Subject of testing: *Alligator Ramps*

Classification according to PN-EN ISO 9999:2007 :
18 30 15

Type / Model: *TR 300*

Catalogue no.: *VTR-7084*

Manufacturer : *MOBILEX A/S, Nørskovvej
DK - 8660 Skanderborg*

Number of specimens : *1*

Applicant: *A-Net s.c. 93-469 Łódź,
ul. Łaskowice174*

Kind of testing *Testing scope according to application of Client
Mechanical testing for conformity with PN-EN 12182:2005, clause 16*

Test started: *14.12.2011*

Test finished : *23.12.2011*

Performed by:

Mirosław Szymański

Checked by :

Ireneusz Czerwiński

Approved by :

KIEROWNIK
LABORATORIUM MECHANICZNEGO

mgr inż. Andrzej Tkaczyk

Special comments / enclosures:

Copyright © 2005 by Polish Centre for Testing and Certification (applicable to report form)

Test results refer only to tested units.

Test results reported here are not applicable to the further modifications of the product affecting its structure, material or technology.

This test report shall be neither copied differently as in the whole nor be published without written consent of the Laboratory.



